
Appomattox                 

   River  

      Water 

          Authority  
        

21300 Chesdin Rd.  -  S. Chesterfield, VA  23803 - Phone (804) 590-1145 - Fax (804) 590-9285 

 

Appomattox River Water Authority 

Regular Meeting of the Board of Directors  
 

DATE:           September 13, 2018 

TIME:            2:00 PM 

LOCATION:  South Central Wastewater Authority 
                      Conference Room, Administration Building 
                      900 Magazine Road 
                      Petersburg, Virginia 23803 
 

 AGENDA 
 

1. Call to Order/Roll Call 
2. Approval of Minutes: Minutes of the Regular Board Meeting on August 16, 2018   
3. Public Comment 
4. Public Hearing on and Consideration of Proposed Amendments Related to the Direct 
[...]
Table 4-5: OCLD Value of Depreciable Assets Under the Rate Base Approach .............................. 25 

Table 4-6: Preliminary Estimate of Value of the ARWA Water System ............................................. 27 

Table 5-1: Summary Comparison of Governance & Ownership Alternatives .................................. 41 

Table 5-2: Summary of the Ability of Governance & Ownership Alternatives to Address Existing 
Challenges ............................................................................................................................................ 44 

 

 

LIST OF FIGURES  

Figure 4-1: Transmission Main Cost Curve ........................................................................................ 17 

 

 

LIST OF APPENDICES  

Appendix A: Fixed Asset Register 
Appendix B: Cobbs Creek Reservoir and Dam Project Details 
Appendix C: Land Value Supporting Data 
Appendix D: Recent Water System Sales Transactions 
 

 



 

 

 

 
Appomattox River Water Authority | Preliminary Valuation of Water System Assets and Review of Governance Options 

1. Introduction 
 

1.1 Purpose and Scope 
The purpose of this report is to assess the value of the Appomattox River Water Authority (“ARWA” 

or “Authority”) water system and to help the Authority and its Board of Directors evaluate potential 

changes or enhancements to its governance and ownership structure to address the needs of the 

Authority and its members.  

This report presents the results of Phase 1 of our evaluation and assessment. We have phased the 

work such that a preliminary range of values is developed in Phase 1 that can be used to inform the 

Authority and its members in its consideration of ownership and governance alternatives. Phase 1 

includes a summary desktop valuation assessment in general accordance with the Uniform 

Standards of Professional Appraisal Practice (“USPAP”) guidelines. This valuation assessment is 

limited and qualified as noted in the report. Phase 1 also includes the identification and review of 

potential governance and ownership alternatives that may be suited to address the objectives and 

challenges of the Authority and its members. Depending upon the desires of the Authority and its 

members, future phases of this work may include a more detailed valuation of assets or a more 

focused review and assessment of certain governance and ownership alternatives. 

1.2 Assumptions and Limiting Conditions 
The preliminary valuation assessment results presented in this report are subject to the following 

assumptions and limiting conditions. 

1. Financial, technical, governance, and ownership information associated with the Authority 

and its property and assets were provided by the Authority, its members, or its consultants 

and were assumed to be reliable. Other materials and information obtained from various 

public or private sources were also assumed to be reliable. We have not independently 

verified the accuracy of such information and accept no responsibility for the completeness 

or accuracy of any documents or information upon which this report is based. 

2. Raftelis Financial Consultants, Inc. (“Raftelis”) does not provide legal, accounting, auditing 

or engineering services, and assumes no responsibility for matters of this nature. It was 

assumed that any legal, accounting, and engineering information as provided are correct 

and reliable. 

3. The valuation assessment was limited to the scope of work agreed upon between Raftelis, 

Davenport & Company, LLC. and the Authority. This included completion of a preliminary 

valuation assessment, which can be characterized as a preliminary desktop assessment, and 

preparation of this summary valuation report. We did not inspect the subject assets for 

their existence or condition. Rather, we relied on a review of annual maintenance inspection 

reports and other information provided by the Authority to assess asset condition. Raftelis 



 Page 2 

 

 
 

Appomattox River Water Authority | Preliminary Valuation of Water System Assets and Review of Governance & Ownership Alternatives 

assumes that there are no conditions at the subject properties or facilities that would 

render the assets more or less valuable, except where noted in this report.  

4. It is assumed that there are no federal, state, or local regulatory, building code, or zoning 

compliance issues concerning the assets that would significantly affect the value of the 

assets being assessed. 

5. This valuation assessment was based on data and information provided as of the date of this 

report, and does not incorporate any facts or information which may have come into 

existence after the date of the report. Any additional information that is provided or 

received subsequent to the date of this report could have a material effect on the results and 

conclusions contained in this report. Any estimates or statements contained in this report 

are not predictions of the future and were created for the specific purpose of the valuation 

assessment.  

6. The opinions and conclusions contained in this report are as of a specific date, for a specific 

use and purpose, and made under specific assumptions and limiting conditions. Raftelis 

makes no warranty, expressed or implied, with respect to the opinions and conclusions 

contained in this report. 

  



 Page 3 

 

 
 

Appomattox River Water Authority | Preliminary Valuation of Water System Assets and Review of Governance & Ownership Alternatives 

2. Description of the Water System 
The charter of the Appomattox River Water Authority was created by the State Corporation 

Commission on November 21, 1960 and by the State of Virginia General Assembly in March of 1962 

under the Water & Sewer Authorities Act to provide adequate water supply to its members. 

Membership of the Authority is comprised of the municipal jurisdictions of City of Petersburg, the 

City of Colonial Heights, Chesterfield County, Dinwiddie County, and Prince George County.  

The following is a brief description of the water system, including the raw water reservoir and dam, 

water treatment plant, and the transmission mains.  

2.1 RAW WATER RESERVOIR  
The raw water reservoir (Lake Chesdin) encompasses an area of 3,060 acres and has the capacity to 

presently store 9.3 billion gallons of water. The reliable service level (defined as a planning figure 

and represents the annual average demand above which a water provider will need additional 

capacity to avoid violating the specified reserve (60 days) or the acceptable frequency of invoking 

its drought management plan) of the reservoir is 67 (estimated for year 2030) to 71 (estimated for 

year 2014) million gallons per day (“MGD”). 1 When the reservoir was constructed, ARWA 

purchased 5,872 acres of land for approximately $1.044 million, of which 3,100 acres were flooded 

and became Lake Chesdin.2  

2.2 BRASFIELD DAM 
Lake Chesdin was created by the construction of the George F. Brasfield Dam on the Appomattox 

River, approximately six miles west of Petersburg, Virginia. The Brasfield Dam is a concrete gravity 

dam that is 1,455 feet long and 54 feet high at its highest point, and has an 840 feet long spillway. 

The Brasfield Dam is presently regulated by a Federal Energy Regulatory Commission (“FERC”) and 

its license held by Appomattox River Associates, LP. Construction of the dam was completed in 

1967. 

Raw water from the dam passes through a bar screen in the dam that prevents large debris from 

entering the dam area. Water then passes through a traveling screen that removes additional debris 

from the water. The water is then pumped to the Authority’s water treatment plant (“WTP”). 

2.3 RAW WATER PUMP STATIONS AND PIPING 
There are two raw water pump stations that convey water from the dam to the Authority’s WTP. 

Raw Water Pump Station No. 1 has two pumps (P1 and P2) with a rated capacity of 7.5 MGD per 

pump. These pumps were originally installed in the 1960s and later replaced with new pumps in 

the early 1990s. However, the motors for the pumps are the original units from the 1960s. Three 

other pumps (P3, P4, and P5) were constructed in the 1980s with a rated capacity of 16 MGD. The 

pump station includes a traveling screen that provides for debris removal prior to pumping. The 

                                                             
1 Based on HydroLogics 2014 modeling results. 
2 ARWA History, p.8. 



 Page 4 

 

 
 

Appomattox River Water Authority | Preliminary Valuation of Water System Assets and Review of Governance & Ownership Alternatives 

screen is the original unit that was constructed in the 1960s3 and has been rebuilt several time the 

most recent being in fiscal year 2017. Raw Water Pump Station No. 1 and the associated electrical 

system will be upgraded with the In-Plant Upgrades that are currently in design. 

Raw Water Pump Station No. 2 was constructed with the most recent expansion and consists of five 

Raw Water Pumps (P20, P21, P22, P23 and P24). Three pumps (P20, P21, P24) are variable speed 

10 MGD pump and two pumps (P22, P23) are constant speed 20 MGD pumps. 

The pump stations convey water to the water treatment plant by a 42-inch and 54-inch water line. 

At the beginning of this water line, potassium permanganate can be added. Table 2-1 provides a 

summary of the raw water piping sizes and length. 

Table 2-1: Raw Water Piping Sizes and Lengths 

Line Size Length (LF) 

42” 2,264 

48” 493 

54” 2,515 

60” 51 

72” 706 

Total Length 6,029 

Information provided by WW Associates, August 24, 2017 

2.4 WATER TREATMENT PLANT 
The Authority’s WTP is a conventional filtration facility that has a capacity of 96 MGD minus 2 MGD 

reserved for internal use (filter backwashing, chemical carry water, etc.). The original plant was 

constructed with a capacity of 22 MGD, and was expanded to 46 MGD in 1983 and then to 96 MGD 

in 2003. The WTP consists of a rapid mixing chamber, ten flocculation basins, twelve settling basins, 

and thirty-two filters. Pretreatment involves pH adjustment with lime, alum for flocculation, and 

chlorine dioxide for pre-disinfection/oxidation. After filtration, chloramination for disinfection and 

sodium hydroxide for pH adjustment are added. Fluoride and an ortho-phosphate/ polyphosphate 

blend (phosphate) are also added. 

Water enters the chemical building, where the water is metered and alum and chlorine dioxide are 

added. Lime is added, as needed, for pH adjustment. The water is then sent to one of ten 

flocculatation basins. All ten floc basins use horizontal paddles and over/under baffles. Polymer is 

added to the water during certain times of the year to aid in coagulation in these basins. Water is 

then conveyed into one of twelve settling basins to remove the floc. 

The water then enters a filter building where there are 32 filters, 8 older filters with a capacity of 

MGD each, and 24 newer filters with a capacity of 3.0 MGD each. The water exits the filters, is 

                                                             
3 Annual Maintenance Inspection Report for Appomattox River Water Authority, prepared by WW Associates, dated October 31, 2016. 



 Page 5 

 

 
 

Appomattox River Water Authority | Preliminary Valuation of Water System Assets and Review of Governance & Ownership Alternatives 

collected in a header pipe system and conveyed into a 54-inch diameter pipe where sodium 

hydroxide, chlorine, phosphate, and fluoride is added. The water is mixed, and then conveyed into 

Clearwell #3 (5.5 million gallon (MG) storage) to achieve the required contact time. At Clearwell #3, 

the water is sampled, and “boost” chlorine and ammonia are added for chloramination and caustic 

can be added for additional pH adjustment. The water is then metered and conveyed to Clearwells 

#2 & #1 (5.5 MG and 1.0 MG storage). The water can then be sent out by gravity (up to 34 MGD) or 

pumped from the Clearwells #1 & #2 at the finished water pump stations. 

An expansion of the water treatment plant occurred in 1983 and was completed in 1986. This 

expansion included: 

• Constructing a 5.5 million gallon storage clearwell 

• Plant capacity expansion of 24 MGD, from 22 MGD to 46 MGD 

• Construction of two new flocculation basins, three sedimentation basins, eight additional 

filters, and a static mixer 

A second expansion of the water treatment plant occurred in 2003 and was completed in 2006. The 

expansion included: 

• Plant capacity expansion of 50 MGD, from 46 MGD to a capacity of 96 MGD 

• The expansion consisted of additional flocculation basins tied to six sedimentation basins, 

and 16 new filters. 

• A new chemical building and rapid mix basin 

• A new air scour system was added for backwashing the filters 

• Constructing Clearwell #3, a 5.5 million gallon storage clearwell 

The total acres of the ARWA plant property is approximately 190 acres.4 This property includes the 

following process buildings and facilities: 

• Raw Water Switchgear Building 

• Raw Pump Station No. 1 

• Raw Pump Station No. 2 

• Potassium Permanganate Building 

• 2 kW Emergency Generator @ Dam and Enclosure 

• Pre-Chemical Feed Building 

• Maintenance Building (Offices and 7 bays) 

• Flocculation Basins (10) 

• Settling Basins (12) 

• Lime / Alum / Rapid Mix Building 

• Ammonia / Caustic Building 

• Post Chemical Feed Building 

• Filters (32) 

• Clearwells (3) 

                                                             
4 ARWA History, p.36, Composite Plat dated July 2, 1992. 



 Page 6 

 

 
 

Appomattox River Water Authority | Preliminary Valuation of Water System Assets and Review of Governance & Ownership Alternatives 

• Sludge Lagoons (2) 

• Chlorine Dioxide Chemical Storage and Generation/Feed Facility 

• Finished Pump Station No. 1 

• Finished Pump Station No. 2 

• 1 kW emergency Generator @ treatment plant and enclosure (To be replaced with the In-

Plant Upgrade) 

• An administration building 

• Laboratory 

• A new pre-engineered warehouse (constructed in 2015) 

2.5 FINISHED WATER PUMP STATIONS 
There are two finished water pump stations. Finished Water Pump Station No. 1 was constructed as 

part of the original treatment plant in 1965. The pumps were upgraded during the 1983 expansion. 

As part of the second expansion of the system that occurred in 2003, a second finished water pump 

station was built on top of Clearwell #2. This pump station contains additional pumping capacity 

(including three 23 MGD pumps) and a new backwash pump. The finished water pump station 

consists of five pumps (three 16 MGD and two 8 MGD pumps) with a combined capacity of 64 MGD. 

The finished water pump station also includes a surface wash and backwash pump for cleaning the 

filters, and two pumps for providing domestic water to the plant and make up water for chemical 

feeds. Finished Water Pump Station No. 1 and the associated electrical system will be upgraded 

with the In-Plant Upgrades that are currently in design. The 1 kW Generator behind Finished Water 

Pump Station No. 1 is also included in the In-Plant Upgrade Project and will be upgraded to a 3 kW 

generator system. 

Finished Water Pump Station No. 2 is located on top of Clearwell #2 and was constructed in 2006 as 

part of the second expansion. The pump station contains three 23 MGD pumps (two are variable 

speed) and a new backwash pump. Clearwell #2 also has another domestic pump (P15) that can be 

used for the plant and make up water for chemical feeds. 

2.6 TRANSMISSION MAINS 
Finished water is conveyed from the WTP via a 42-inch ductile iron water transmission main that 

conveys water to Matoaca. In Matoaca, the line splits into two 30-inch lines, one runs south serving 

Dinwiddie and Petersburg, and one runs north serving Colonial Heights, Chesterfield, and Prince 

George. The initial water lines for the Authority were built in 1967, including the following: 

• A 42-inch water line from the WTP to Matoaca 

• A 30-inch water line in Matoaca south across the Appomattox River to serve Petersburg and 

Dinwiddie. 

• A 30-inch water line parallel to River Road from Matoaca to Ettrick, then along the CSX rail 

road into Colonial Heights at Lakeview School. 

As part of the first expansion in 1983-1986, the following transmission lines were constructed: 



 Page 7 

 

 
 

Appomattox River Water Authority | Preliminary Valuation of Water System Assets and Review of Governance & Ownership Alternatives 

• A 24-inch line from the Authority main a Branders Bridge Road to the Boulevard in Colonial 

Heights, then along Temple Avenue into Prince George. The line decreases to a 16” line near 

the Mall entrance and increases back to a 24” line on the bridge crossing the Appomattox 

River. 

• In 1984, the Colonial Heights Boulevard was widened near Swift Creek, and a water line was 

relocated and increased from 24-inch to 36-inch from the north side of Swift Creek Bridget 

to approximately 1,000 feet south. 

In 1997, a 36-inch water line was extended from Lakeview School through back streets and onto 

the Boulevard at the Sherwood Hills entrance and tying into the 36-inch connection completed as 

part of the 1984 road widening. 

In 2007, a 24inch water line on Temple Avenue heading west to I-95 was relocated for about 800 ft. 

near a ramp project completed by VDOT. 

The transmission mains include approximately sixty 30 ft. wide easements that total approximately 

48.9 acres.5 

A summary of the sizes and lengths of transmission main is provided in Table 2-2. 

  

                                                             
5 Information provided by W&W Associates, September 8, 2017. 



 Page 8 

 

 
 

Appomattox River Water Authority | Preliminary Valuation of Water System Assets and Review of Governance & Ownership Alternatives 

Table 2-2: Transmission Main Sizes and Lengths 

Line Size 
(inches) 

Length (LF) 

6 65 

8 139 

12 620 

16 3,370 

18 21 

24 15,542 

30 39,225 

36 6,888 

42 13,080 

48 186 

54 2,091 

60 106 

72 1,739 

84 745 
  

Source: Information provided by WW Associates, August 24, 2017. 

 

2.7 TRANSMISSION MAIN APPERTENCES 
There are numerous valves and meters located along the transmission main to monitor and control 

water flow in the transmission system. There are 13 finished water meters used to register 

consumption by the users of the system. These are summarized in Table 2-3. A summary of the 

valves that exist in the transmission system is provided in Table 2-4. 

  



 Page 9 

 

 
 

Appomattox River Water Authority | Preliminary Valuation of Water System Assets and Review of Governance & Ownership Alternatives 

Table 2-3: Finished Water Meters 

Location 

1. Petersburg 

2. Dinwiddie on Ferndale Road 

3. Dinwiddie for Chaparral Steel 

4. Dinwiddie for Central State Hospital 

5. Chesterfield @ Chesdin - Courthouse 

6. Chesterfield @ Chesdin – Graves Road 

7. Chesterfield @ Chesdin West 

8. Chesterfield @ Matoaca Tank 

9. Chesterfield @ Ettrick (not in use) 

10. Chesterfield @ Ettrick – Matoaca (not in use) 

11. Chesterfield @ Branders Bridge Rd (not in use) 

12. Chesterfield @ Swift Creek 

13. Colonial Heights @ Temple Ave. 

14. Colonial Heights @ Lakeview 

15. Prince George 

 

Source: ARWA History document, p.30. 



 Page 10 

 

 
 

Appomattox River Water Authority | Preliminary Valuation of Water System Assets and Review of Governance & Ownership Alternatives 

Table 2-4: Transmission System Valve Summary 

Valves (inches) Quantity 

Air Release Valves  

1 1 

2 1 

3 23 

Blow Off Valves  

8 1 

16 3 

18 2 

24 7 

30 9 

36 4 

42 15 

48 7 

54 11 

60 2 

72 1 

84 7 

Air Release / Vacuum Valves  

1 5 

2 3 

3 6 

4 3 

Gate Valves  

6 2 

8 1 

12 9 

Tapping Valves  

6 1 

12 1 

24 1 

30 1 

36 2 

Other  

30 1 

36 2 